Cylinder head

Key

Part Number

Description

Per

Models

1

00-3163

Decoke Gasket set 1 1966-67 Victor GP

2

00-3304

Full gasket set 1 1966-67 Victor GP

3

40-0207

Rocker box gasket 1 1966-67 Victor GP

4

40-0415

Rocker box B40 1 1966-67 Victor GP

5

40-0182

Tappet cover gasket 2 1966-67 Victor GP

6

41-0031

Inspection cap 2 1966-67 Victor GP

7

40-0418

O Ring 1 1966-67 Victor GP

8

41-0176

Exhaust lifter arm straight NOT B25/C25 1 1966-67 Victor GP

9

02-0443

Nut, thin 1 1966-67 Victor GP

10

02-0525

1/4 plain washer 1 1966-67 Victor GP

11

15-5155

Washer, handlebar clip and big end 1 1966-67 Victor GP

12

40-0417

Valve lifter spindle – 1-3/16 total length 1 1966-67 Victor GP

13

24-6040

Head steady & rocker box half nut 2 1966-67 Victor GP

14

02-0923

Washer 2 1966-67 Victor GP

15

40-0209

Nut 1/4 CEI, locking 7 1966-67 Victor GP

16

02-0525

1/4 plain washer 7 1966-67 Victor GP

17

40-0056

Rocker cover inspection gasket 1 1966-67 Victor GP

18

40-0208

Rocker inspection cover 1 1966-67 Victor GP

19

41-0633

Valve guide 1 1966-67 Victor GP

20

40-0295

Screw 1 1/4 x 2BA 1 1966-67 Victor GP

21

41-0023

Exhaust valve B40/44 1 1966-67 Victor GP

22

40-0129

Stud 1/4 CEI x 3 3 1966-67 Victor GP

23

40-0131

Stud 1/4 CEI26 x 2-1/4 2 1966-67 Victor GP

24

40-0127

Stud 5/16 CEI/BSF x 2-9/16 2 1966-67 Victor GP

25

66-3074

Dowel – 12mm long 2 1966-67 Victor GP

26

40-0124

Stud 1/4 CEI x 2-5/8 2 1966-67 Victor GP

27

65-1417

Gasket, carburetter 1-1/16 1 1966-67 Victor GP

28

41-0024

Inlet valve B40/44, SS90 1 1966-67 Victor GP

29

41-0026

Valve spring bottom collar 2 1966-67 Victor GP

30

41-0632

Valve guide, bronze 1 1966-67 Victor GP

31

65-2494

Valve springs, sold as complete set 2 1966-67 Victor GP

32

65-2495

Inner valve spring 2 1966-67 Victor GP

33

40-0171

Top valve collar 2 1966-67 Victor GP

34

40-0167

Valve collet 4 1966-67 Victor GP

35

47-0026

Carb stud 1 1966-67 Victor GP

36

47-0048

Carb stud 1 1966-67 Victor GP

37

42-4476

5/16 CEI Nyloc nut 2 1966-67 Victor GP

38

65-1418

carburetter insulator 1 1966-67 Victor GP

39

41-0664

Gasket 1 1966-67 Victor GP

40

41-0663

Spacer 1 1966-67 Victor GP

41

41-0635

Cylinder Head 1 1966-67 Victor GP

42

41-2728

Exhaust pipe 1 1966-67 Victor GP
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk